WEST HARRIS COUNTY SURFACE WATER SUPPLY CORPORATION

APPENDIX I

DEFINITION AND EVALUATION OF ALTERNATIVE SYSTEMS

MARCH 1988

DEC

DANNENBAUM ENGINEERING CORPORATION
CONSULTING ENGINEERS
3100 WEST ALABAMA
HOUSTON, TEXAS 77098
(713) 622-8011



WEST HARRIS COUNTY SURFACE WATER SUPPLY CORPORATION
' IMPLEMENTATION PLAN

APPENDIX IZ

DEFINITION AND EVALUATION OF ALTERNATIVE SYSTEMS

Prepared bhy:
DANNENBAUM ENGINEERING CORPORATION
Houston, Texas

The purpose of this study, undertaken by the West Harris County Surface Water
Supply Corporation (WHCSWSC}, 1is to produce an implementation program that
will provide a reliable, long-term surface water supply to West Harris County.

This appendix is prepared as part of the overall implementation program and
[...]
with the wasteload evaluation for Upper Oyster Creck was published June
20, 1985. This document reports that data gathered over 4 years from the
period of January 1, 1981 through December 31, 1984 indicate that water
quality at this location is not nmeeting the state criteria for the
following parameters: dissolved oxygen, temperature and pH. The average
dissolved oxvgen concentration for the period is 44 mg/l which is below
the minimum allowable concentration of 5.0 mg/l Maximum temperatures

have been recorded up to 99°F. which exceed the maximum allowable of

- 16 -



95°F. The minimum pH observed was 6.1 which is less than the minimum
criteria of 6.5. Recorded values f{or chlorides, sulfates, total dissolved
solids and fecal «coliform bacteria have been within the allowable
criteria. Exhibit 4 shows the approximate locations of effluent discharge

points into the Canal A system including Jones and QOyster Creeks.

Raw water quality conditions of the Brazos River itself have been
monitored over the past 20 years by the USGS at its gauging station near
Richmond, Texas. Table 4, taken from data prepared by the USGS, gives a
description of water quality conditions in the Brazos River along with
statistical and recurrence intervals for each criteria. Of importance
with respect to raw water supply and treatment are the amount of dissolved
solids, chlorides and sulfates monitored in the raw water. In 95% of the
samples taken the total dissolved solids were less than or equal! to 730.0
milligrams per liter (mg/l), chlorides were equal to or less than 240.0
mg/l and sulfates were equal to or less than 130.5 mg/l Other criteria

related to water quality of the Brazos River can also be seen in this

table.

Raw water taken from the Brazos River System 1is characteristically
high in color, with variable turbidity, high organic content, high iron
and seasonally high algae content. The high algae and organic content of
the raw water results in the potential for taste and odor problems to

develop during treatment and distribution.

- 17 -



—
—
-
——
—
—
s
—
—
[
——

BARKER
RESERVOIR

N OOUNTY/“/‘

4 AT s SOUTHWEST CONVEYANCE SYSTEM STUDY AREA EXHBIT No. 4

. WASTE DISCHARGE LOCATION (WASTE DISCHARGE SURVEY)



_6‘[..

STATISTICAL SUMMARY

STATION NYM2ER: 051140402

LONGITUDCE:

SUMMARY OF SELEZTED WATER JUALITY DATA COLLECTZD AT PZRIOQIC INTERVALS

- A e e A U R o e e e e e e e = e o= T e e e

TEZAPERATURE (226 Q)

STREAMFALOW, INSTANTANEOQUS (CF3)
TUIIIGITY (FTU)

CHLN: (FLATINUMCIZALT UNITS)

§PSCTEIC CONDUCTANCE (UMAOS)

OXY3Zh, DISSOLVEID (HG/L)

OXY3Zh, JLSSOLVED (PEZACENT SATURATION)
OXYSEN LZMAND, SIJCHENICAL, 5 JAY (H53/0)
OXY 5T OSMAND, CHIMICAL (L2w LEVEL) (H5/
D (UNITS)

ALKALINITY FIZLD (NG/o 45 ZAZ0O3)
CAa3NNATE FET=-FLD (AG/L A5 CO3)

SOLINS, RESIDUE AT 105 DEG. C, SUSPINDED
SOLICS, VOLATILS, SUSPEINIED (HG/L)
LITACGEN, ORGANIC TOTAL (M3/7L 4S5 X))
NITRCS3N, ORGANIC OISS0LYED (M3/L 453 W)
NITAROGEN, AMMOMNIA OISSOLYED (MG/L A3 N
NIiTROGEN, AMMONIA TOTAL (M3/L &5 N)
NITR0G3IN, NITRITE DISSOLYED (MG/L AS )
NITR0533%, NITRITSZ TOTal (M3/L AS N)
NITROSSH, NITRATS QISSCLYED (MG/L A5 N)
WITICGEN, NITRATE ToTaL (M3/L A3 N)
NITRCGENLAMMONTIA + QRGANIC GIS. (MG/L 45
NITAOGSNAAMMONTIL + ORIANIC TCTAL (Mo/L A
MITRCSSN, NOZ*NI3 TOTaL (MG/L A3 N)
NITROGEN, NOZ+MS3 DISSECLVES (MG/L AS NI
PHOSPHORUS, TOTAL (MG/L .45 8)

PHOSPACTUS, DIZ3QLVED (M53/L A5 P)
CAR3ION, ORGANIC TOTAL (MG/L A4S O)
LaR30N, ORGANIC D1IS5SQALVII (MG/L AS Q)
CAR3CN, ODRAGANIC SJSPENDED TITAL (M3/L AS
HA2JNESS {M3/L as CaCod)

MARSNESS, NONCARZJMATE (AG/L CACOD)
CALCIUY QISSCLVES (MG/L AS CA)
MAGNESIUM, DISSOLVED (MG/L A5 MGJ
$30IUM, OISSCLVED (MG/L AS NA)

SOTIUM ADSCRPTION RATIO

POTASSIUM, DISSOLVED (MG/L AS K)
CHALORIDE, DISSOLVED (MG/L AS CL)

SULFATE DISSOLVED (MG/L AS SO4)
FLJORIDE, DISSOLVED {(MG/L AS F)

SILIC2, DISSCLVED (nG/L A4S 31022
COLIFIPM, =2Cal, J.7 UM=MAF (CIL3./130 ML

0954327 COUNTY: FORT B8ZND

I i i i !

TABLE 4

G5 SELECTEZD WATIR=JuaLITY DATA

STATION NAMZI: 8RAZOS RIVER AT RICHMONG, TZX.

0ZSCRIPTIVE STATISTICS

A v A e -

339 33.50 3.50 20.35
244 3815C0.23 126.C0 19513.12
55 363,33 0.42 13377
51 1323.3¢ 5.39 45.73
313 19353.23 223.0¢ 753,353
123 14.30 S5.443 3.77
11y 133.0) ot.83 73.17
117 3.13 G.10 2.33
12 43.34 7.00 17.67
3s2 £.50 ¢.2¢c 7.73
273 243.03 73.9C 136.27
231 7.3 0.030 3.C3
&2 2250.93 15.0¢C 36447
57 22230.29 0.CC 133,27
e 7.2) =U.G03 J.35
12 1.2 0.37 d.79
42 D.13 0.00 0.35
1203 1.10 J.00 J.C3
5 0.33 J.0C 3.1
31 .28 3.83 G.22
2 076 0.44
17¢ 2.23 .90 g.5¢
12 1.30 Jeds3 3.77
73 7.38 J.31 T.07
75 1.54 0.00 0.4
&2 1.32 0:G0 0.43
1M1 ~0.95  0.03 d3.24
[ 0.22 pD.02 0.12
54 Gw.00 2.79 9.0+
4 25.723 4.20
4 1.33 0.40
233 472.93 33.00 223.31
253 323.39 0.39 67.23
2338 110.38 28.C0 51.73
23C 71.33 3.20 11,87
143 243.00 9.50 77.54
239 23.340 0.53 2.3
142 7.53 1.30 4.5%
275 370.00 11.00 111.01%
294 220,30 13.00 | 71.40
239 0.50 0.00 Q0.d0o
234 40.939 0.32 2.1?

“é 7333.33 25.<0 1137.00

ORATNAGE AREA;  45097.30 SQuUdRE MILES

FROM  OCT 1757 TO AJG 17358

PERCENT GF S3MPLES IN AHICH VALYES
WERZ LES3 THAW OR EQUAL T) THAJZSZ 3HIWA

- ) - A o A

MESTIAN

75 73 59 25 5
33.50 25.39 23.29 15.05 3.02
44979.96 12232.03 4929.00 1777.53 752.3)
556.03 232.35 76.5C 23433 2.5
153.GJ 55.3) £5.323 13.03 5.33
1292.30 $35.35 725.00 517.23 3la.a9
11.42 ¥.3) d.31 7T.30 5.7
119.C0 134,032 97.3 $1.03 7s.33
4.69 2.39 2.12 1.43 0.53
43.%0 1:.75 15.593 11.253 7.9J
3433 3.2 ecz 7433 7.113
173.30< 133,53 155.3) 1153.33 5£9.33
C.C0 3.0 .35 2.32 J.53
1036455 337.39 136,52 41,25 22.15
332.4. 183,53 50,35 15.53 0.3
1.75 1.12 G.73 J.43 2.15
1.22 Ced? 0.55 J.5¢ J.37
d.14 J.2 0.33 0.C3 .30
0.2¢ Jed3 0.33 2,22 Ja3J
0.33 0.1 0.1 0,02 2.33
J.13 .32 0.1 3.3 3332
1.34 Ge 3D J.53 0.23 Ge235
1.32 .93 .73 J.sl DS
1.93 1.22 0.73 J.72 Jeus
1.10 Jueol G.41 2.3¢ J.32
T.18 0.72 J.4: 0.32 2.33
G.6c J. 31 U.19 3.1 327
0.13 J.13 0.0 2.97 J3.25
13.59 12.03 §.25 5.32 3.3
273.03 243.22 232,62 1:0.00 1135.02

1435.372 51.J0 59.29 33.50 15.73
3¢.00 72.30 62.102 57.0u  30.3J
20.400 15.25 1¢.39 7.77 4.45

169.00 112.02 69.352 43.233 15.05
4.C0 3.03 2.00 1.25 0.73
5.57 5.10 4,50 4.10 3.43

260.00 15G.03 98.09 53.00 22.09

133.50 92.00 67.09 46.00 21.59
0.50 0.32 0.32 0.20 .15

11.00 §.32 3.42 6.37 3.04

a71auds 1175.3) 51:5.30 137.50 4I.3v



_OZ_

i i i i i i i I s | i | l
TABLE 4 (CONT'D)

STATISTICAL SUMMARY OF SELZCTZD WATIR=QUALITY DATA IN TdAg UPPEIR TRINITY RIVER 5ASIN, TIXAS

STATION NUM3ER: 08114203 STATIOMN NaMgE: oRAZO0S RIVER AT RICHMOND, TSX.

LATITURE: 293450 LONGITUDE: 07543527 COUNTY: FIRT 3END ORAINAGE AREAZ  45007.00 SJUARE MILZS

SUMMARY OF SELECTED WATER QUALITY DATA COLLECTED AT PERIOSIC INTERVALS FRIM QCT 1747 TO AuG 17395

PERCENT QF SAMPLES I wnlCAH VALJZS
JQESCRIPTIVE STATISTICS WERE LESS THAN 0OR caJAL TJ TAHOSE SHOWN
34M4PLE MZJAIAN

WATCR=QUALITY CONSTITUSENT 5712 MAXTMUM MINTNUY MZAY 3?5 75 32 23 <
STREPTOCLOCCI FLCAL, KF AGAR (COLS. PER 1 42 $103.30 29.J0 1374.35 2149.97 1132.33 265.03 133.3C 32.463
PHENOLS (UG/L) 12 21.3¢ 0.00 2.52 21.32 £.75 J.32 J.33 Q.03
MEITAYLENT SLUE ACTIVE SU3SSTANCE (MG/L) 1o Ged5 Q.00 0,21 0.35 3.1 C.22 P Jadd
SCLIDS, RTS5IDUE AT 130 225, € JIS30LVED 42 315,396 13:z.09 493,50 ¥J0.55 575.25 5.8 314,73 152,75
SOLINS, SuUM OF CONSTITUENTS, QISSOLVED ( 270 1100.59 123.43 424,78 75J.27 £33.393 L05.50  237.75 173,47
SZ0. SUSP. SIEVE JIAM. % FINER THAH 40n2 135 133.30  13.C30 33.71 ¥7.02] ?7.33 ¥1.22 34,20 69.50
SEDIMzNT, SUSPEINDZD (HG/L) 152 7302.30 12.30 1333.2)0 432%5.00 1032.30 389.32 173,72 23.03
SENIMENT, JLSCAARGE, SUSPEINDED (T/DAY) 13% »00330.3% 23.00 203%12.31 «75%722.91 554032,J30 125023.23 2313.23 53442



Treatment Processes

Northeast Supply (San Jacinto/Trinity/Sabine River Water)

The northeast raw water supply will originate from Lake Houston and
will eventually be a mixture of San Jacinto, Trinity and Sabine River
water.  According to the City of Houston’s Water Quality Section, the
treatment process needed for the Northeast Plant will be very similar
to the process presently used by the City in the East and Southeast
Treatment Plants. As a result, operations cost for the proposed
Northeast Plant should approximate the operations cost at the City’s

existing treatment plants.

Southwest Supply (Brazos River Water)

Raw water from the Brazos River System has been successfully treated
in the past by industry and municipalities, The Galveston County
Water Authority (GCWA) began treatment of Brazos River water in 1983
and is currently producing approximately 12 MGD of finished water. At
the GCWA plant, low lift pumps raise the water from the inlet channel
to a pair of reactor clarifiers. Cationic polymer is added as a

coagulant which causes the particles suspended in the water to clump

together and settle out, clearing the water. Chlorine dioxide is
added to destroy algae, taste and odor. Lime is added for pH
adjustment and water softening. Reactor clarifiers are wused to

clarify the raw water with flocculation, clarification and softening

taking place in the same unit. Filter aid, chlorine and carbon

-21 -



dioxide are added prior to filtration. The filters consist of two
feet of crushed anthracite coal, nine inches of sand and one foot of

gravel, A clearwell holds the filtered water where post disinfection

with chlorine dioxide takes place. Water from the clearwell also
serves as backwash water for the filters. Transfer pumps, supply
treated water to the ground storage facilities. Exhibit 5 shows a

typical flow diagram for this treatment process using reactor

clarifiers similar to the GCWA plant.

.22 -



EXHIBIT NO. 5

' ;5 Eé E) LOW LIFT PUMPS
CATIONIC
PCLYMER —

pop——ee———— CHLORINE OIOXIDE TOF LAND
" L
p———————— FERRIC SULFATE

il

THICKENED
SOLIDS

REACTOR REACTOR

CLARIFIER CLARIFIER

RECYCLED WATER

[4)]
- ~ul 3
FILTER AID ?
le———————— CARBON DIOXICE
CHLORINE
USED BACKWASH WATER/ BACKWASH
FILTERS - BASIN
ZINC ORTHO
PHOSPHATE  \L____,
SODIUM FLUORIDE -—//——‘:
AMMONIA
CLEARWELL GROUND
STORAGE
‘ (l) TANK
: —
CB) ( ) DISTRIBUTION PUMPS
96 PS..

¥

WEST HARRIS COUNTY SURFACE WATER SUPPLY CORPORATION
WATER TREATMENT PLANT FLOW DIAGRAM




Conveyance Systems

Raw Water Conveyance

Raw water conveyance lines are those facilities required to pump and
transfer raw water from the source to the treatment plant site. At sites
requiring termination storage, raw water conveyance lines will pump and
transfer water from the source into a termination storage facility and
then into the treatment facility. Raw water conveyance lines were sized
to handle the maximum daily demands of the alternate service areas.
Maximum design velocities in the raw water conveyance systems were held to

less than 7 feet per second (fps).

Termination Storage/Pumping

The termination storage required at each of the alternate Southwest
Treatment Plant general locations was based on a desired water quality
which would limit chloride concentrations in the raw water to less than
240 mg/l which is below the EPA recommended level of 250 mg/l. Historic
water quality data previously presented in Table 4 shows that this is
possible 95% of the time. Under this assumption raw water would need to
be pumped from a termination storage facility rather than directly from
the Brazos River System 5% of the time during the vear. Termination
storage facilities were sized for each alternate service area by using the
maximum daily demand multiplied by the number of days required to satisfy
the 5% limit. Assuming a usable depth of 16.0 feet, the volume of

termination storage varied from 658 acres to 424 acres for Alternate

.24 .



Service Areas No. 1 to No. 4, respectively and was sized at 808 acres for

Alternate Service Area No. 7.

Treatment Facilities

The City of Houston is currently proceeding with design and has
purchased the site for a proposed Northeast Treatment Plant. The proposed
plant would be located adjacent to Lake Houston near Beltway 8. The raw
water supply for this plant would be Lake Houston. Correspondence
recently received from the City of Houston indicates that initially the
proposed Northeast Trecatment Plant will have a nominal peak production
capacity of 35 to 50 MGD and could be in operation as early as 1991. No
firm schedule for future plant expansions currently exists, however,

planning projections call for the ultimate capacity of the Northeast

Treatment Plant to be up to 600 MGD.

Although, the final design of the Northeast Treatment Plant must be
completed to establish the exact discharge pressures and pump operations,
it is anticipated that the design will be similar to the existing
Southeast Treatment Plant. The WHCSWSC will present its surface water
demand to the City of Houston which, if practical, will size the Northeast

Treatment Plant to accommodate this requirement.
The Southwest Treatment Plant will be located within one of five

general locations presented later in this report. The raw water supply

for this plant would be from the Brazos River Basin as mentioned

<25 -



previously. The estimated ultimate capacity of the Southwest Treatment
Plant will be from 150 MGD to 250 MGD (maximum daily capacity); however,
if the Fort Bend County area agrees to participate the ultimate capacity
could increase to 300 MGD. Exhibits 6, 7 and 8 show three different water
treatment plant site layouts which may occur depending on whether raw
water is taken from a termination storage facility, directly out of the
Allen’s Creek Reservoir or from a raw water conveyance line. These
exhibits are laid out using the City of Houston’s present requirement of
treatment trains instead of individual reactor clarifiers as previously
presented, This configuration is usually more economical in larger plants

because of the reduction in land needed for the plant site.

Treatment plants were sized to accommodate the maximum daily demands
of their respective service areas. A discharge pressure of approximately
95 PSI was assumed for the alternatives examined, which is consistent with

present discharge pressures for existing City of Houston treatment plants.

- 26 -



EXHIBIT NO. 6

D) C 2 C
DISTRIBUTION
STATION
GROUND STORAGE TANKS
SLUDGE
[THICKENERS 50 M6D 50 MGD 50 MGD 50 MGD
TREATMENT TREATMENT TREATMENT TREATMENT
uNIT uNIT UNIT UNIT
SLUDGE CHEMICAL
DEWATERING LJ J J
BLDG. h STATION
H T
1
} : it i
1 [ Jiow LiFT sTaTion
o o

TERMINATION STORAGE

WEST HARRIS COUNTY SURFACE WATER SUPPLY CORPORATION
TYPICAL WATER TREATMENT PLANT SITE LAYOUT

NO SCALE




EXHIBIT NO. 7

C

=== —

QOOQQOLﬂWﬁ

GROUND STORAGE TANKS

SLUDGE
[THICKENERS' 50 M6D 50 MeD 50 MGD 50 MGD
TREATMENT TREATMENT TREATMENT TREATMENT
UNIT UNIT UNIT UNIT

SLUDGE l J
DEWATERING
BLDG. 1

1] L1 ghEa
B

T

4

h
]
i II|
I
!
!
||

SRS SSS

LOW LIFT
N

NTIO

\

/ / ALLENS CREEK RESERVOIR
/

WEST HARRIS COUNTY SURFACE WATER SUPPLY CORPORATION
TYPICAL WATER TREATMENT PLANT SITE LAYOUT

NO SCALE




EXHIBIT NO. 8

> \L > -
= =
DISTRIBUTION
STATION
GROUND STORAGE TANKS
SLUDGE
[THICKENERS 50 MGD 50 MGD 50 MGO 50 MGD
TREATMENT TREATMENT TREATMENT TREATMENT
UNIT UNIT UNIT UNIT
SLUOGE ] ] J J CHEMICAL
DEWATERING . . d STATION -
h
RAW WATER LINE

WEST HARRIS COUNTY SURFACE WATER SUPPLY CORPORATION
TYPICAL WATER TREATMENT PLANT SITE LAYOUT

NO SCALE




Treated Water Storage/Pumping

Treated water storage and pumping facilities are those facilities
located at the treatment plant used to store the treated water and
distribute it into the conveyance system. Ground storage tanks were sized
to provide 6 hour maximum daily demands for the alternate service areas.
Distribution pumping capacity was also sized to handle the maximum daily

demands of the alternate service areas.

Treated Water Conveyance

Treated water conveyance lines are those facilities required to
transport water from the treatment plant to the boundary of the WHCSWSC
study area. All treated water conveyance lines were sized to handle the
maximum daily demands of their respective service areas. A minimum
delivery pressure of 20 PSI was assumed for the Northeast Conveyance